

质量证明书

QUALITY CERTIFICATE

秦皇岛首钢板材有限公司

TO WHOM IT MAY CONCERN
 PURCHASER: QINHUANGDAO SHOUGANG PLATE MILL CO.LTD
 地址: 中国秦皇岛

地址: 中国秦皇岛

产品名称: HOT ROLLED STEEL PLATE WITH CUT EDGES
 NAME OF ARTICLE:

技术条件: ASTM A36/A6
 TECHNICAL CONDITION
 ADDRESS: QINHUANGDAO CHINA

1/4 x 6 x 20
 7/8 x 8 x 20
 船名: PACIFIC CARRIER

VESSEL NAME:
 船期书号: 2004-11-251

CERTIFICATE NO.:
 供货状态: HOT ROLLED
 CONDITION OF SUPPLY

ORIGINAL

钢级 STEEL GRADE	批号 BATCH NO.	炉号 HEAT NO.	尺寸规格 DIMENSION (MM)			块数 PIE CEBS	重量 NET WEIGHT 吨 TON	化学成分% CHEMICAL COMPOSITION					屈服 点 Y.S. Mpa	抗拉 强度 T.S. Mpa	伸长率 E.L. %	表面和 外形质 量
			厚度	宽度	长度			C	SI	Mn	P	S				
A36	P23742	1H442119	22.20	2439	6096	7	18.137	16	21	68	29	17	315	455	27	OK
A36	P24298	1H412518	31.80	1829	6096	2	5.566	18	23	72	32	20	300	460	30	OK
A36	P24299	1H412519	31.80	1829	6096	4	11.132	18	26	72	32	20	260	455	27	OK
A36	P24300	1H412520	31.80	1829	6096	6	16.698	18	25	77	32	20	265	460	28	OK
A36	P24239	1H432057	25.40	1829	6096	2	4.446	17	23	62	30	13	255	440	29	OK
A36	P24244	1H442176	25.40	1829	6096	2	4.446	16	25	69	30	18	265	440	27	OK
A36	P24245	1H442177	25.40	1829	6096	7	15.561	18	25	63	30	16	265	440	31	OK
A36	P24246	1H442178	25.40	1829	6096	6	13.338	17	23	71	29	15	265	435	30	OK
A36	P24247	1H442179	25.40	1829	6096	1	2.223	16	25	65	21	19	245	415	30	OK
A36	P24298	1H412518	31.80	1829	6096	9	25.047	18	23	72	32	20	300	460	30	OK
A36	P24299	1H412519	31.80	1829	6096	8	22.264	18	26	72	32	20	260	455	27	OK
A36	P24300	1H412520	31.80	1829	6096	1	2.783	18	25	77	32	20	265	460	28	OK
合计 TOTAL						55 块 PIECES							141.641 吨 TON			

制表:
TABULATOR

审核:
CHECK

日期: 2004年11月09日
 DATE

Sheng

质量证明书

QUALITY CERTIFICATE

船名: PACIFIC CAREER

VESSEL NAME:

证明书号: 2004-11-596

CERTIFICATE NO.:

供货状态: HOT ROLLED

CONDITION OF SUPPLY

秦皇岛首钢板材有限公司

PURCHASER: QINHUANGDAO SHOUKANG PLATE MILL, CO.LTD

地址: 中国秦皇岛

品名: 热轧开板钢板 WITH CUT EDGES

NAME OF ARTICLE:

ADDRESS: QINHUANGDAO CHINA

技术条件: ASTM A36, A6
TECHNICAL CONDITION

钢级 STEEL GRADE	批号 BATCH NO.	炉号 HEAT NO.	尺寸规格 DIMENSION (MM)			块数 PIE CES	重量 NET WEIGHT 吨 TON	化学成分% CHEMICAL COMPOSITION					屈服 点 Y.S. Mpa	抗拉 强度 T.S. Mpa	伸长率 E.L. %	表面和 外形 膜
			厚度	宽度	长度			C	SI	Mn	P	S				
A36	P24770	1H442293	22.20	2439	6096	18	46.638	17	21	56	28	21	275	435	33	OK
合计 TOTAL			18块				46.638 吨									

制表:
TABULATOR

审核:
CHECK

日期: 2004年11月09日
DATE

Handwritten signature

7/8 x 8 x 70

Handwritten stamp